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EXPLODED VIEW: EV GENERATOR HSB

DRAWING #: 0K5926

GROUP EV

ITEM PART# QTY. DESCRIPTION
1 049820 4 NUT HEX LOCK M8-1.25 NY INS
2 022145 6 WASHER FLAT 5/16-M8 ZINC
3 090239 1 GASKET, EXHAUST (8 KW)
0E9369 2 GASKET EXHAUST GT530 (11 KW)
0C4138 2 GASKET,EXHAUST PORT (16-22 KW)
4 0G7236 1 EXHAUST MANIFOLD (8 KW)
0F8115 1 MANIFOLD (11KW)
0J7182 1 MANIFOLD (16-22 KW)
5 040976 2 SCREW SHC M8-1.25 X 20 C12.9 (8 KW)
040976 4 SCREW SHC M8-1.25 X 20 C12.9 (11-22 KW)
6 0F8186 1 ADAPTOR, ENGINE (8 KW, 11 KW)
7 0J9413 1 STATOR (8 KW, 11 KW)
0J9487 1 STATOR (16 KW)
0J9486 1 STATOR (20 KW)
0K4587 1 STATOR (22KW)
8 0J9405 1 ROTOR (8 KW)
0J9407 1 ROTOR (11 KW)
0J9410 1 ROTOR (16 KW)
0J9411 1 ROTOR (20 KW)
0K4586 1 ROTOR (22 KW)
9 056482 1 BRG 1.1811-2.8346
10 0C1069 2 SCREW HHTT M6-1.0 X 8 ZYC
" 0G7256 1 DUCT - ALT AIR - 10" CAN - HSB
12 0J6095 1 ALT AIR IN BELLOWS
13 0J6938 1 CARRIER REAR BEARING MACHINED
14 0J8415 1 ASSEMBLY 2 BRUSH
15 066849 2 SCREW HHTT M5-0.8 X 16
16 0J2816 4 SCREW IHHC M8-1.25 X 325 G8.8 (8 KW, 11 KW)
0J7644 4 SCREW IHHC M8-1.25 X 335 G8.8 (16 KW)
0J7643 4 SCREW IHHC M8-1.25 X 390 G8.8 (20,22 KW)
17 0D7176 4 WASHER SELF LOCKING 1"DIA 12GA
18 0G7283 1 FLEXPIPE (8 KW, 11 KW)
0J7211 1 EXH FLEX 1-3/4" (16-22 KW)
19 0C5453 4 SCREW HHTT M8-1.2 X 12 BP
20 090388 4 SCREW HHTT M6-1.0 X 12 ZINC
21 0K0783 1 MUFFLER (8 KW)
SEE TABLE 1 MUFFLER (11 KW)
0J6220 1 MUFFLER (16-22 KW)
22 0J7062 1 LOUVER SCREEN, ALT AIRIN
23 0G7566 1 FLEX COVER (8 -11 KW)
0G7586 1 FLEX PIPE COVER (16-22 KW)
24 0J0833A 1 FAN EXHAUST (16-22 KW)
0J2350A 1 FAN EXHAUST (8 KW, 11 KW)
25 049451 1 WASHER FLAT .406ID X 1.620D (11-22 KW)
0K6245 1 WASHER FLAT .344ID X 1.620D (8 KW)
26 0J6571 1 SCREW IHHC 5/16-24 X 14-1/2 G8 (8 KW)
0J2817 1 SCREW IHHC 3/8-24 X 14-3/8 G5 (11 KW)
0D1838 1 SCREW IHHC 3/8-24 X 15.50 (16 KW)
0G7408 1 SCREW IHHC 3/8-24 X 17.50 (20,22 KW)
27 0J8189 1 BASE AIR BOX (8 KW)
28 0E9371A 1 FILTER AIR HSB (8-11 KW)
29 022129 8 WASHER LOCK M8-5/16 (11-22 KW)
022129 7 WASHER LOCK M8-5/16 (8 KW)
30 0J8190 1 AIR BOX COVER (8 KW)
3 039287 4 SCREW HHC M8-1.25 X 45 C8.8 (8 KW)
051731 4 SCREW HHC M8-1.25 X 50 C8.8 (11-22 KW)
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EXPLODED VIEW: EV GENERATOR HSB

DRAWING #: 0K5926

GROUP EV

ITEM PART# QTY. DESCRIPTION
32 0C3168 3 WASHER LOCK SPECIAL 5/16
33 0C2417A 1 EARTH STRAP
34 0J8254A 1 410 ENG MOUNTING BRKT (8 KW)
0J8254B 1 530 ENG MOUNTING BRKT (11 KW)
0J8255 1 990 ENG MOUNTING BRKT (16-22 KW)
35 0J9420B 1 CABLE BATT BLK #6 30.0" NEG
36 0C7758 4 VIB MNT
37 083512 4 SCREW HHTT M8-1.2 X 16 YC
38 0G7717 3 SCREW REDUCED HH HI-LO M6 X 10MM (8 KW)
39 0J8224 1 VIB MNT .50 X 1.0 X M6X1.00
40 0J8230 1 POWERHEAD BRACKET
41 022131 4 WASHER FLAT 3/8-M10 ZINC (8-11 KW)
42 022237 4 WASHER LOCK 3/8 (8 KW)
022237 5 WASHER LOCK 3/8 (11 KW)
022237 1 WASHER LOCK 3/8 (16-22 KW)
43 022511 4 SCREW HHC 3/8-16 X 1-1/4 G5 (11 KW)
44 0D3700 1 NUT FLANGE M6-1.0 NYLOK
45 0J9419B 1 CABLE BATT RED #6 38.5" POS (NOT SHOWN)
46 048031M 4 CLAMP HOSE BAND .75
47 0K8830 2 HOSE LP NG 1/2" ID
48 0H1218 4 NUT FLANGE 5/16-18 NYLOK
49 0K0291 1 SNORKEL ELBOW TO AIR BOX
50 0J9484 1 AIRBOX INTKE SNRKL 530CC (11 KW)
51 SEE TABLE 1 ASSY MIXER HSB (8 KW)
SEE TABLE 1 ASSY MIXER HSB (11 KW)
0J9742 1 ASSY MIXER HSB (16 KW)
0J7782 1 ASSY MIXER HSB (20 KW)
0K4649 1 ASSY MIXER HSB (22 KW)
52 0J9442 1 AIR BOX BASE (11 KW)
0J7344 1 AIR BOX BASE (16-22 KW)
53 0J8478 1 FILTER AIR ELEMENT
54 0J9441 1 COVER AIR BOX (11 KW)
0J6724 1 AIRBOX HSB (16-22 KW)
55 0K0913 4 SCREW SHC M6-1.0 X 16LG SEMS
56 0K0904 2 SCREW SHLDR(8MM) M6-1.0 X 29
57 0D4417 4 WASHER,RUBBER 1/4" X 1/8" THK
58 0KO0710 1 O-RING 1-3/4 X 1116 (8 KW)
59 0K2399 1 BELLOWS HSB (8 KW)
60 048031A 1 CLAMP HOSE BAND 1.63(8 KW)
61 0H1665 2 CLAMP BAND DIA 36-39MM (8-11 KW)
0J7240 2 CLAMP BAND DIA 42.7-46.7MM (16-22 KW)
62 0G2387 1 PLUG, GEARCOVER ADAPTOR
63 029451 26FT TAPE, FOAM 1/16" x 1/2"
64 0G4750 1 PLUG, GEARCOVER ADAPTOR-SMALL
65 0J8710 1 ADAPTOR MIXER AIR INTAKE
66 0K4209 1 CLAMP HOSE #20 1.18-1.73 (8 KW)
MODEL NUMBERS ENDING IN “0”
ITEM PART Qry DESCRIPTION
21 0J6219 1 MUFFLER (11KW)
51 0J9892 1 ASSY MUFFLER HSB (11KW)
51 0J9894 1 ASSY MUFFLER HSB (8KW)
MODEL NUMBERS ENDING IN “1” OR GREATER
ITEM PART Qry DESCRIPTION
21 0K0783 1 MUFFLER (11KW)
51 0K6091 1 ASSY MUFFLER HSB (11KW)
51 0K7374 1 ASSY MUFFLER HSB (8KW)
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